PARTS ILLUSTRATION
REDUCER and MOTOR ASSEMBLY

REF. No.| PART No. DESCRIPTION No. REQD.
35009 MOTOR (FOR 1/2HP DRVE) 1
1 [35291 MOTOR (FOR 3/4HP DRVE)
35009-2 MOTOR (FOR 1/2HP SOFT—START DRIVE)
35291-2 MOTOR (FOR 3/4HP SOFT-START DRIVE)
2 [A-8008 MOTOR MOUNT PLATE-724 1
3 |25409-18 | 5/16"18x3/4" CARRIAGE BOLT 4
4 |16389-11 | 5/16" LOCK WASHER 4
5 [16234-14 | 5/16" NUT 4
g |35010—1 | MOTOR PULLEY (FOR STANDARD DRIVE) 1
35010—7 | MOTOR PULLEY (FOR CAT DRIVE)
5 |35010—5 | GEAR REDUCER PULLEY (FOR STANDARD DRWVE) 1
35010—4 | GEAR REDUCER PULLEY (FOR CAT DRIVE)
8 [35023 GEAR REDUCER-724 1
20775-41.260] V-BELT (FOR STANDARD 1/2-3/4HP. DRIVE) 1
°  [20775-4270] V=BELT (FOR  3/4HP. CAT DRIVE)
10 [35041-1 | DRIVE SPROCKET 1
11 | 16372-16 | 3/8™-16x3/4°HEX HD. BOLT 4
12 |16389-6 | SPLIT LOCK WASHER 4
13 |A-8096 CHAIN GUARD ASSY 1
14 [16372-52 | 5/16™-18¢1°HEX_HD. BOLT 2

1/2HP. STANDARD DRIVE ASSEMBLY
Forenta Part No. A-8006-1

3/4HP. STANDARD DRIVE ASSEMBLY
Forenta Part No. A-8006-2

3/4HP.CAT DRIVE ASSEMBLY
Forenta Part No. A-8006-3

1/2HP SOFT-START ASSEMBLY
Forenta Part No. A-8006-5

3/4HP SOFT-START ASSEMBLY
Forenta Part No. A-8006-4

e

21




